CITY OF DAYTON
Wastewater System Facilities Plan
Dayton, Oregon

CHAPTER 4

EXISTING WASTEWATER FACILITIES

Chapter Outline

4.1 INtrOQUCTION. ...ttt sttt et s 4-1
42 General Overview of Existing Wastewater Facilities ................cccoovoooeureveieeuencnnn... 4-1
4.3 History and Development of Sewerage Facilities........c.ccoceveveerecinincnenneneeene 4-4
4.4 Wastewater Collection SYSTEM .....cccceiieieiieieeireee ettt 4-4
4.5 Wastewater Treatment and Disposal System.......cocccvveeoiriiirrcnreic e, 4-18

4.6 Existing Sanitary Sewer Funding Mechanisms ..........ccccoooiiveicininicccncce e, 4-25



CHAPTER 4 EXISTING WASTEWATER FACILITIES

4.1. INTRODUCTION

This section provides an overview of the existing wastewater facilities including the existing
[...]
ave LK %5 | A o, = S pat

'l N ‘ 3 ‘ @) % 3 3 R

E 3 N IS) = l E] LA 3 E =

5 oo 9 .

Ee o 22228°C = 1 I® oc 4 9 EEER
- g g Y {€ o= L ] e
1 i ‘ : . o ® 5 sk

fo: O PH ml V*gf) i\ 2 5 ® = o|S|5|o)
d £ @) 5
m=/ PARK[ PLRCET(PAveTEy == T LR ST & T 154 3C oD @
Sl TTE 1 [ (PR = TN
3 @ >y ” e D
@)1 % P c o A =
22) " " —
e } D)= £e=b = < gc & 2 8"c| i o) s ~
2| v Neze. ol . = o §ICE g 4 <
= © & - | i 9 7?,1413 s i a ©
® e 1 16 L] e : 1| % T
|- Loue A (49 MAN ST MAIN ST
= 6"PVC .
o 5) (Private) % 1650 3 5 WAN ST \? g
< = < " 5 ., 14 P J3 m oo
R © OS] _8'c 8'c 8'c 8'c (2} g ol P =
el oo =IE “e‘t%% & 3 s ’ 4 & __ B &) ’ | e dE e & é‘
: ] A
LIE 2y 4 A : o <
64 3 %, 215,987 [ 4 s bbs T v 3
ST 1841 - & 51 (e 239 @ s a
W 5 = <
FERRY ST (FYY 233 428[146 (o j\ ?_B Cremy o 7
b,
%2 N o EJ ' W = o
% . 2) 3
ot | ol |[lo] [TE) we @l
\ L k’ '7 U 2 QTJ 4J6./0p+] T
2 > _ __<
Q3 o o, 25t a 3
% ", | sg &
i CERE
PIPE MATERIALS . ; g; £
PRI AR . gt Zo 2
- s &9 |6 @ [ |@) 8]0 |G | BE a3
C  — CONCRETE e Ed o= = ; == —- — = 5 E% R
CR — CONCRETE (RUBBER GASKET JO —_— 3 e 3 9 2| 860|8 H gC 4 g gg .
CM  — CONCRETE (MORTOR JOINT) o g Qi b 8 w T 2. g2 381
AC — ASBESTOS CEMENT & = A g 4 &
PVC — POLYVINYL CHLORIDE 5, 5 E oGl
DI — DUCTILE IRON o4 o P sy A~ Eg 554
Cl - CAST IRON o [ : ‘ P e =8 zgd
N>~ 828
> o5 ig.
LEGEND c® 328
3]
2
2 3
_______ WEST FORK PALMER CREEK & H”
NN Jopve >_
N SANITARY 5 NE ot
PIPE DIAMETER PIPE MATERIA eRE o |
05E
_—MANHOLE "o g N\ B i
T MAY i ! VIR E oy - |
& Re7 ~0 /%63 <9
§
8 :
< o) ] r
5 “a,
3 ey =
= MEASURED FLOWS * E X =
* = INDICATES "PROPELLOR FLOW METER’ * = g w 9
THESE MAPS ARE SCHEMATIG UTILITY MEASISEMEITY g = Q
¢ = s 4
e 1 oY 5 ge
. FIFLD AERI G C N -
ALL LOCATIONS PRIOR TO DES} OR MEASURED FLOWS) 5 )
CONSTRUCTION. £ nm
### = LENGTH 2 ﬁ .
W
TOWNSHIP 4 SOUTH/ RANGE 3 W] ., WM | & | LEA ) 5] = 8
LINEAL FT OF PIPE FT C = <
5} ~ S
R s H
P
NOTES:
LEGEND +  FLOW MEASUREMENTS WERE MADE BETWEEN
11:40 PM AND 2:15 AM DURING THE NIGHT
— 40 ++ GAL/FT OF MAIN OF 3—31—2010. \
30-40 GAL/FT OF MAIN o RAINFALL TOTAL MEASURED FROM NWS—McMINNVILLE
20-30 GAL/FT OF MAIN TOTALED 1.81” FROM 3-30-10 @ 8:53 AM TO
10-20 GAL/FT OF MAIN 3-27-10 © 9:53 AM.
GRAPHIC SCALE LESS THAN 10 GAL/FT OF MAIN
s wm om .

FIGURE
4—4
JOB NUMBER

w
1 inch = 200 ft.

VERIFY_GRAPHIC SCALE, MAPS MAY
NOT BE PLOTTED TO SCALE SHOWN.

2609.3010.0
N——uuu——




CITY OF DAYTON CHAPTER 4
2012 WASTEWATER FACILITIES PLAN Existing Wastewater Facilities

4.4.8 Description of Known Existing Collection System Deficiencies

Problems with the Collection System were identified from meetings and discussions with City staff
and from field investigations. During major winter storms, the lower portions of the collection system
surcharge due to a combination of inadequate pump station capacity, inadequate trunk sewer capacity,
and large amounts of infiltration and inflow. The shortcomings in the existing system can generally
be divided into the following categories; lack of capacity, end of useful life, and high infiltration and
inflow. A short discussion of each of these categories follows. The deficiencies listed in this section
are largely based on field observations and operational problems. Since components of the collection
system (i.e., gravity collection piping) are not monitored on a full-time basis, this list of deficiencies
should not be considered all-inclusive. As described in Section 6, several additional collection system
deficiencies exist that are revealed through quantitative analysis.

e Lack of Capacity. This type of problem results from pipes that are too small to handle the
peak sewage flows. This problem is a result of peak sewage flows increasing either due to
development upstream or deterioration of the upstream system (i.e., increased I/I). Portions
of the lower gravity collection piping appear to lack the capacity to convey peak flows.

e End of Useful Life. This type of problem is the result of old, damaged, or worn out facilities
that no longer function as designed. The most common example of this type of problem
includes broken or collapsed pipes. The correction of these types of problems requires
replacement or reconstruction of the existing system.

e High Infiltration/Inflow. U1 flows in the collection system utilize capacity in the sewer mains
which was intended for sanitary sewage. Unusually high amounts of I/ result in surcharged
sewers, abnormally high pump run times and bypasses. As stated in prior sections, the lower
end of the collection system surcharges. The systems operate in a surcharged condition for
weeks at a time during all but the driest years.

High amounts of infiltration and inflow is far and away the most significant problem in the
City’s collection system. It is the underlying cause of the capacity problems in the trunk
sewers and pump stations. The recommended I/I correction measures are presented in
Section 6. Table 4-5 illustrates the major known problem areas, as well as the category that

the problem falls under.

Table 4-5 | Known Collection System Problem Areas

Location Problem Category
1966 Concrete Collection Piping End of Useful Life / High I/l / Lack of Capacity
9t Street Basin High 1/l

9t Street Trunk Sewer
9t Street Pump Station

High 1/1/ Lack of Capacity
Lack of Capacity / End of Useful Life

Hwy 221 Basin
Hwy 221 Trunk Sewer
Hwy 221 Pump Station

High 11
High 1/ / Lack of Capacity
Lack of Capacity / End of Useful Life

Main North Basin High /I
Main North Trunk Sewer High 1/l / Lack of Capacity
Main Central Basin High I/
Main Central Trunk Sewer High I/l / Lack of Capacity
Main South Basin High 11

Main South Trunk Sewer

High I/l / Lack of Capacity

Main Pump Station

Lack of Capacity / End of Useful Life

Palmer Creek Pump Station

Lack of Capacity

Inverted Siphon from Elementary School

Lack of Capacity/End of Useful Life/Lack of Access

Westech Engineering, Inc.



CITY OF DAYTON CHAPTER 4
2012 WASTEWATER FACILITIES PLAN Existing Wastewater Facilities

449 Collection System Non-Compliance Issues

The City has not received any Warning Letters from DEQ in recent years regarding problems in the
collection system. However, the City has received Warning Letters for the 9™ Street Pump Station &
HWY 221 Pump Station overflows.

There are a number of areas in the collection system that will likely experience compliance problems
unless significant upgrades are completed within the planning period. These include the replacement
or reconstruction of over-capacity and faulty sewers that contribute large amounts of I/I. Continued
UI control efforts are needed in the collection system regardless if growth within the collection system
occurs. The specific projects are discussed in more detail in Section 6.

4.5. WASTEWATER TREATMENT AND DISPOSAL SYSTEM

The City of Dayton owns, operates and maintains the wastewater treatment plant (WWTP) serving
the City. The WWTP is located northeast of the City on the east side of the Yamhill River. The
WWTP has four stabilization lagoons. The three primary lagoons normally operate in parallel, with
the fourth lagoon serving as a polishing cell. The lagoons operate on a summer hold winter-discharge
operational scheme. Treated wastewater is discharged through an outfall pipeline during the winter
discharge season (November 1-April 30) to the Yamhill River. The plant was originally constructed
in 1968, and has undergone one significant modification in 1980. In 1980 a new headworks structure
and the three primary lagoons were constructed. The headworks includes a 6-inch Parshall flume for
flow measurement and a composite sampler. In addition to the lagoons and headworks, the treatment
facilities include two chemical buildings one with chlorine disinfection equipment and the other with
dechlorination equipment. The plant also includes a chlorine contact chamber and effluent flow
meter. A detailed listing of the design criteria for the treatment facilities is included in Table 4-6. The
existing treatment plant plan is presented in Figure 4-5. The following sections provide brief
descriptions of each to the individual unit processes that comprise the treatment facility.

Westech Engineering, Inc. 4-18



CITY OF DAYTON

2012 WASTEWATER FACILITIES PLAN

CHAPTER 4

Existing Wastewater Facilities

Table 4-6 | Summary of Existing Treatment Facilities

Design Year 2000

Design Population 2,295

Design Flows

o AAF ¢ 0.206 MGD

o PAF ¢ 0.906 MGD

Design Loads

e BOD e 390 PPD, 0.17ppcd

e TSS e 459 PPD, 0.20ppcd

Lagoon Features (non aerated) Lagoon # 1 Lagoon # 2 Lagoon # 3 Lagoon # 4
o Type e Facultative e Facultative e Facultative o Facultative
¢ Primary or Polishing e Primary e Primary ¢ Primary ¢ Polishing
o Normal Area e 242 Ac e 2.06 Ac e 1.59 Ac e 564 Ac
o High water Area e 3.05Ac e 292 Ac e 214 Ac e 6.53Ac
e Minimum Depth o 3 Feet o 3Feet o 3 Feet o JFeet

e Maximum Depth o 8 Feet e 8 Feet o 8 Feet e 0.5 Feet
o Storage e 4.46 MG e 406 MG e 3.04 MG o 12.89 MG
¢ Minimum Freeboard o 2 Feet e 2Feet e 2 Feet e 2Feet

¢ Width at Dike Top o 10 Feet ¢ 10 Feet e 10 Feet ¢ 10 Feet

e Dike Slope o 3:1Feet o 3:1Feet o 3:1 Feet o 3.1 Feet

Influent Flow Measurement
e Primary Device

¢ Location

¢ Measurement Range

o Meter Type

o Meter Range

e 6" Parshall Flume
o Headworks
e 0.0350 - 2.53 MGD

 Stevens Model AxSys CCR Flow Input Flowmeter System

e 0-2.53 MGD

Influent Sampling

e Location ¢ Headworks

e Method e Grab & Composite

e Automatic Sampler e SIGMA Portable Sampler

Disinfection Facilities

e Type o Liquid Sodium Hypochlorite (5-gallon containers)
¢ Location o Disinfection Building

o Chemical Feed Pump e Pulsatron MP Series

e Maximum Feed Rate e (.66 gph

o Control System e Manual

o [njection Point

o Contact Chamber

¢ Contact Volume

e Minimum Contact Time

e Chlorine Contact Chamber Inlet

e Cast-in-Place Concrete Tanks with Baffles

e 20,000 gallons
¢ 38 minutes at 0.906 MGD

Dechlorination Facilities
* Type

e Location

e Chemical Feed Pump
e Maximum Feed Rate

e Control System

e |njection Point

Chemical Building

0.19 gph
Manual
o Effluent Measurement Weir

Calcium thiosulfate Solution (55-Gallon Drums)

Grundfos Series DME 2-16 (Rating = 0.66 gph)

Effluent Flow Measurement
o Primary Device

e 60° V-notch Weir

e Location o Contact Chamber Outlet

e Measurement Range ¢ 0.0167 - 0.933 MGD

e Meter Type o Stevens Model AxSys CCR Flow Input Flowmeter System
e Meter Range e 0-1.0MGD

Westech Engineering, Inc.

4-19



CITY OF DAYTON CHAPTER4
2012 WASTEWATER FACILITIES PLAN Existing Wastewater Facilities

Table 4-6 | Summary of Existing Treatment Facilities
Effluent Sampling

e Location e Compliance Manhole

¢ Method e Grab

» Automatic Sampler * N/A

Telemetry System None

Aucxiliary Power None

Outfall

o Location o Yamhill River

e Size & Type e 10-inch Asbestos Concrete Single Port

451 Headworks

Discharge from the pump stations is delivered to the treatment facilities through an 8-inch diameter
force main that discharges into the headworks structure at the WWTP. The headworks structure
provides flow measurement, sampling and distributes raw sewage from the forcemain into three
treatment lagoon cells. The headworks is not equipped with an energy dissipater at the forcemain
discharge point or any screening, nor grit removal facilities.

Influent flow is measured at the 6-inch Parshall flume. A 12-inch stilling well is connected to the
flume which houses the Stevens AxSys CCR Flow Input Flowmeter System. The Stevens Flowmeter
System measures the depth of water in the 12” stilling well which corresponds to a flow value in the
Parshall flume. The influent flow is measured by the float operated flow meter and recorded
instantaneously via the integral 6” circular chart recorder. Total flows are recorded on the totalizer.
There is no telemetry system for the remote monitoring of the flow signal. Over the past several
years the influent flow metering system has experienced chronic inaccuracy leading to unrealistic
flow measurements. Therefore, a new flow measurement system is recommended.

The headworks is equipped with three outlet pipes, with each pipe directed to a separate existing
primary facultative lagoon. Flow from the headworks can be directed into either two or three of the
existing primary lagoons by closing valves on the outlet piping discharge lines. Under normal
operating conditions, flow is equally split to all three lagoons. Flow from the headworks is conveyed
through three 6-inch discharge pipes to the three lagoons. Each of the discharge pipes has a single
discharge port per Figure 4-5. The headworks is in good condition but is undersized to handle
existing flows. This problem will get exacerbated due to the increased flow expected during the
planning period. Please refer to Section 7 for the recommend improvements.

Westech Engineering, Inc. 4-20



Jun 01, 2012 — 12:17pm

R:\Dwg\Dayton City

of\Wastewater Facilities Plan 2009\8~-12—11\FIG 4—6.dwg (FIG 4—5 tab)

8" SS FORCE MAIN HUNG
ON SUSPENSION BRIDGE

FROM
COLLECTION
SYSTEM

EXIST. MAIN

PUMP STATION

EXISTING
SUSPENSION
BRIDGE

4___,;;._._,J T~

MéNITORING
MANHOLE
WITH
S}AMPLER

. —— . .

—~— Yamhill River ——_

Vd

SINGLE PORT
OUTFALL

N\
\

Lagoon
3

1.59 AC.

Ve

Lagoon

HEADWORKS W/ 6”7 PARSHALL

FLUME, FLOW RECORDER &
SAMPLER

\_.

N

Lagoon
2 1

506 AC 2.42 AC.

s

4
s )
10 <

A OVERFLOW

TRANSFER

STRUCTURE

(1) L
<&

ALDERMAN PARK

\10”[NSCHARG

2

P 2
< O

N DECHLORINATION
— CHLORINATION BLDG.

[
\ A A
20,000 GAL.

CHLORINE
CONTACT
CHAMBER

V—=NOTCH WEIR,
FLOW RECORDER

Lagoon 4

0.64 AC.
"

3

EXISTING DESIGN INFORMATION
(BASED ON ORIGINAL DESIGN DOCUMENTS)

DESCRIPTION

REVISIONS

NO. | DATE

Y

DATE: MAR 08

Y verry scaie
o]
DSN. DM
DRN. BF
CKD. DM

WESTECH ENGINEERING, INC.
CONSULTING ENGINEERS AND PLANNERS

industrial Dr. S.E., Suite 100, Salem, OR 97302
estech@westech—eng.com

ne: (S03) 585-2474  Fax: (503) 585-3986

E~rmail: wi

Wy

3B41 Fairview
Pho

DESIGN POPULATION = 2295
SEWAGE FLOW: AVG = 0.206 MGD
PEAK = 0.906 MGD
BODS = 390 PPD
TSS = 459 PPD

CHLORINE CONTACT BASIN:

AVG FLOW = 0.45 MGD
CAPACITY = 19,964 GAL.

CONTACT TIME AT PEAK FLOW
= 38 MIN.

o
>._
= e
;‘::J
& L,J(<'()Z
& = o<
§| 2:z
'._
& =z,
A
o = 5
Z':Ew
bW
=
A

FIGURE
4-5

JOB NUMBER
2609.3010.0




CITY OF DAYTON CHAPTER 4
2012 WASTEWATER FACILITIES PLAN Existing Wastewater Facilities

4.5.2 Facultative Lagoons

The four facultative lagoons provide biological treatment and biosolids digestion for the wastewater.
The ponds were constructed using the native onsite clay soils. The lagoons have no synthetic liners.
The first three lagoons were designed to operate in parallel, while the forth lagoon serves as a
polishing cell. However, depending on the water elevations in lagoons 1, 2 and 3, two of the three
primary lagoons (1 & 2, 1& 3, or 2 & 3) may be operated in parallel, while lagoon 4 serves as a
polishing cells. The lagoons are intended to provide both storage of wastewater during the non-
discharge periods and treatment to secondary standards. Lagoons 1 to 3 are designed to operate
between a minimum depth of 3-feet and a maximum depth of 8-feet (storage depth of 5 feet). The
fourth cell is designed to operate between a minimum depth of 3-ft and a maximum depth of 9.5 feet
(storage depth of 6.5 feet). These design parameters provide for two feet of freeboard from the top of
the dikes. Please refer to Table 4-6 for additional information.

Lagoon 1, 2, and 3 are 2.42 acres, 2.06 acres, 1.59 acres, respectively, while cell 4 is 5.64 acres. The
total water surface area for all four cells is 11.71 acres. Under normal operation, flow is equally split
between the first three cells at the headworks structure. The lagoon inlet piping was reconstructed in
1980 and includes single ports to distribute wastewater to each lagoon. The maximum water level in
each lagoon is controlled by a control structure that allows flow from the lagoons to operate in
parallel or series. The overflow piping is an unvalved 10-inch diameter pipe connected to the control